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REF REF
NO TNUMBER - DESCRIPTION NO PART NUMBER DESCRIPTION
N
1 1345614 VERTICAL SUPPORT 20 901-01-060-0642  3/8-16 X 1" HEX HD SCREW
2 1345616 BRACE 21  904-02-020-1704  3/8” LOCK WASHER
3 1345615 HORZONTAL SUPPORT 22  904-01-031-6202  FLAT WASHER
4 1345617 TIE BRACE 22A 1345623 GASKET
5  901-01-060-0620  1/2-13 X 1 1/4" HEX HD SCREW 23  904-02-020-1704  3/8" LOCK WASHER
6  904-01-010-1607  1/2" FLAT WASHER 24  902-01-040-1026  8/8-16 HEXNUT
7 904-02-020-1705  1/2" LOCK WASHER 25 1345601 BLOWER HOUSING
8  902-01-010-1282  1/2-13 HEXNUT 26 1342535 NAMEPLATE
9  438-02-314-2044  MOTOR (USED W/50-900) 27 901-01-060-0616  1/2-13 X 1 1/2" HEX HD SCREW
9  438-02-314-2045  MOTOR (USED W/50-901) 28  904-01-010-1607  1/2" FLAT WASHER
9 1349444 MOTOR - 1 1/8" SHAFT 29 904-02-020-1705  1/2" LOCK WASHER
(USED W/50-902, Current Models Only) 30 902-01-010-1282  1/2-13 HEX NUT
9 438-02-314-2046 MOTOR - 7/8” SHAFT 31 1345618 LEG SECTION
(USED W/50-902, Early Models Only) 32 1345620 CROSS BRACE
9  438:02-314-2047  MOTOR (USED W/50-903) 33 1345602 CHIP DEFLECTOR
9  438-02-314-2048  MOTOR (USED W/50-904) 35 1345603 SEPARATOR
10 1345622 MOTOR PLATE - 1 1/8" SHAFEDMOTORS 3¢ a4ce1a 8" CLAMP
(USED W/50-902)Current Models Only, 37 1345604 7' X 24 HOSE
50-903, & 50-904,
10A 1345611 MOTOR PLATE - 7/8” SHAFTED MOTORS 38 1345605 DRUM LID
(USED W/50-902 Early Models Only, 38A 410-06-116-0001  GASKET
50-900, & 50-901 39  901-01-060-3117  1/2-13 X 2” HEX HD SCREW
11 901-01-060-0649 5/16-18 X 1" HEX HD SCREW 40  S04-01-010-1607 1/2” FLAT WASHER
12 901-01-060-0642  3/8-16 X 1" HEX HD SCREW 41 901-01-060-0616  1/2-13 X 1 1/2" HEX HD SCREW
(USED W/50-904) 42 904-02.020-1705  1/2" LOCK WASHER
13 904-01-010-1604  5/16” FLAT WASHER 43 902:01-010-1282  1/2-13 HEX NUT
14 904-01-031-6202  FLAT WASHER (USED W/50-904) 44 1345618 LEG SECTION
15  904-02-010-1703  5/1 6"LOCK WASHER 45 1345619 FOOT
16 904-02-020-1704  3/8” LOCK WASHER (USED W/50-904) 46 1345621 #14 X 1/2" PAN HD SCREW
17 902-01-010-1300  5/16-18 HEX NUT 47 1345612 TRANSITION
18 902-01-040-1026  3/8-16 HEX NUT (USED W/50-904) 48 1345613 8" CLAMP -
19 1345608 FAN - BORED FOR 7/8" SHAFT 50  50-908 DUST BAG ~
(USED W/50-902, Early Models Only) (USED W/ 50-900, 50-901, 50-902, & 50-903)
19 1345609 FAN - BORED FOR 1 1/8" SHAFT 50  50-909 DUST BAG (USED W/50-904)
(USED W/50-903 &
(50-902, Current Models Only) 50A 1340046 STRAP CLAMP
19 1345610 FAN (USED W/50-904) 50B 1349445 AIR FLOW DIVERTER (USED W/50-904)

REPLACEMENT PARTS

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety component is supplied to the service center at the time of repair. ~

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta k N
Technical Publications Department or through your local service outlet.
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